4AKESILA VARAOSAKIRJA\RESERVDELAR\SPARE PARTS\ERSATZTEILE

KESLA 2109, 21091

Sisdllysluettelo\Innehdllsforteckning\Contents \Inhaltsverzeichnis

Pdakokoonpano \ Sammansétining \ Final assembly \ Zusammensetzung ........ccccccoooeveennnne. 2
Kaantslaite \ Vridanordning \ Slew mechanism \ Schwenkwerk...............ccccoooviiiiiiiiiiiiiinnnn, 4
Tukijalkavarustus \ Stédbensutrustning \ Stabilizers \ StitzfuBBausristung .......ccccvvvvviiiiieiiienn., 8
Nostopuomi \ Lyftbom \ Main lifting boom \ Hubarm ..............ccccoiiiiiiiiiiiiiiiiieeeee e, 10
Siirtopuomisto \ Vipparm KESLA \ Outer boom \ Knickarm............cccoovviiiiiiiiiiieiiiiiii. 16
Vetotanko varusteltuna \ Dragstdng \ Inner link assy \ Mittleres Gelenk..............ccccc............. 22
Siirtopuomiston ketju \ Kedja \ Chain \ Kette kompl. \ 3x4 (87) ....cevvviiiiiiiiiiiiieiieii 24
Nostosylinteri varusteltuna \ Lyftcylinder utrustning \ Accessories for main lifting cylinder \

Ausristung fOr HUBZylINAer ..............oooiiii e 26
Nostosylinteri \ Lyftcylinder \ Main lifting cylinder \ Hubzylinder............c.....coovviiiiviiiinn, 28
Siirtosylinteri varusteltuna \ Vippcylinder utrustning \ Accessories for outer boom cylinder \

Ausristung fir KnickQrmzylINAer............cccoiiiiiiiiiii e 30
Siirtosylinteri \ Vippcylinder \ Outer boom cylinder \ Knickarmzylinder.................................. 32
Jatkeen sylinteri \Utskjutscylinder \ Extension cylinder \ Ausschubzylinder \........................... 34

Tukijalkojen levityssylinteri \ Spridningscylinder \ Spreading cylinder \ Ausshubzylinder fir
SHUIZIUSSE ettt 36

Tukijalan sylinteri \ Stédbenscylinder \ Stabilizer cylinder \ StitzfuBBcylinder...............c........... 38



1601¢ 15692006




Z/c9bed  6T:ST ¥T0ZV'E

100 c 160T¢ V1S3aX vo3aa 8¢918¢E| <¢€
T0 4 08X0EL ‘N GZ INTV-VHVVA vo3aa GETT8CE| T€
€00 T 30 G¥X0ZT 31vid ¢v918C¢e | 0€
€0 T 0T-ZT-0T€9 4OLO3INNOD SOVT60E | 6Z
0 14 Z2T¥T. NIQ GZ'TX8IN F1ddIN ISVILO €00050€ | 8¢
S0'0 4 G -G'08/0€T ONIHV34d TTO0T006 | L¢
0 4 T.¥NIA ¥X08 ONIY dVNS ¥60090€ | 9¢
VA 14 MNOM 66-08 JFIXV 87292006 | S¢
62'99 T 14371 0¢/.X0./06 d3z11av1s €€09¢006 | V¢
62'99 T LHOIY 0¢.X0.L/06 d3z1719v 1S ¢€09¢006 | €¢
€50 | ¢ GE-18/56 ENEENS 22292006 | ¢z
8T'TL T 60T¢C I43LNITASOLSON 0T8 X 08/STT H3IANITAD ONILHIT NIVIN 8€G9¢006 | TC
LT0 T 0¢XSSIN DOTAN TTIAM 1NN ¥91020€| O0¢
100 T 9-19/S. d3IHSVM 869€T006 | 6T
veL T MNOXM vy - 09 JIXV 79292006 | 8T
19°S T MNOXM L€ -0L JIXV ¢G2¢9¢006 | LT
800 T 9-12/S8 d3FHSVM 00097006 | 9T
92’0 T 0'¢XS9N DOTAN ETIAM 1NN /ST0CO0E | ST
ot 1 MOM vy - 0L JFIXV 0G2¢9¢006 | VT
100 6 MNDOOT AYON 9T HIHSVM 0GT0€0E | €T
GE0 T ZXSLIN DOTAN STIAM 1NN 8GT0C0E | <¢T
€10 T 9-18/00T d3HSVM L69E€T006 | TT
L0°0T 1 MOM 0S€ - 08 JFIXV 9¥¢9¢006 | OT
£8| 1 MOM 682 - 08 IIXV €8T92006| 6
7668 | T 0TTZ I4AINIASOLYIIS 9€0T X 08/0€T ¥3IANMAD 96992006 | 8
67’8 14 NOM + S1IH MNM 6€T92006 L
LEVC T VA dvda Mvdd 9.792¢006 9
91'99¢ ) ALVC-¢ 0T8S=1 INOO4 d431NO 99292006 S
0 6 Z¢T6 NId NZ 8°8 0EX9TN M3IHOS NIV 0040TOE 14
8G9 14 MNOM G8¢ - 0L JFIXV 125092006 €
T'96¢ T VA 0S0v=1 INOOAQ 141 /8192006 Z
G0'8599 1 0TTZ '60TC SINVHO3IN M3ITS TS092006 T

EM“_ME 2d uoneoinads S[}L | 9pP0D wWa}|| sOd

160T¢ uoneonadg

¥T0Z'¥0'€0 aled INVHO il

: UOISINSY 5692006 9p0D Wl

1SIT 1dVd 39VdS

VISaINZ



90026051

SLEW MECHANISM

%

=3

%)




4KESIA

SPARE PART LIST

Item code 90026051 Revision | A
Title SLEW MECHANISM Date 24.01.2013
Specification | 2109, 2110
, e Nto
Pos |Iltem code |Title Specification PC  \Wweight
1 90026024 SLEW MECHANISM RUNKO HITS 1 243.41
2 90026038 PILLAR HITS+KON 1 242.17
3 90024152 CYLINDER 105/90-762 4 17.2
4 90021823 PENDULUM HITS+KON 1 34.42
5 90026584 RACK BAR 2 20.24
6 90026585 PISTON 4 1.89
7 90021820 FLANGE 280/150-28 1 4
8 90020845 FLANGE 145X90-10 1 1.25
9 90020846 SLEEVE 120/110-50 1 0.7
10 90012821 BEARING 260/240-100 1 0.88
11 90026037 BUSHING 17,5X50-189 2 0.17
12 3100331 ROLLER BEARING 23030CC/W33 1 7.45
13 3100218 BUSHING WB 802 12050 1 0.38
14 3100187 BUSHING WB 802 8080 2 0.41
15 3110930 SEAL VA-300 1 1.63
16 3110565 SHAFT SEAL 150X180X15 RST 1 0.5
17 3110636 PISTON SEAL B7 90/75X12 4 0.16
18 3110863 PISTON GUIDE 90/85X9.7 8 0.05
19 3110638 WIPER SEAL PPW 90/81.4X5.3 4 0.05
20 3110771 O-RING 219.5X3.0 70 SHORE 1 0.04
21 3110938 SEAL OR 250X10 70SHORE 1 0.5
22 3110461 O-RING 124.5X3.0 70 SHORE 2 0.02
23 3110639 O-RING 96X3.0 70 SHORE 4 0.02
24 3110631 O-RING 69.5X3.0 1 0.01
25 3030080 WASHER M14 KUPARIALUSLEVY 8 0
26 3090630 CONNECTOR (ANGLE) |6310-06-08 4 0.1
27 3090209 PLUG 2 0.08
28 3090294 OIL LEVEL INDICATOR 1 0.01
29 13090210 PLUG 6 0.03
30 3091042 BREATHER 1 0.11
31 3060076 SNAP RING AS 150X4 DIN 471 1 0
32 3010700 ALLEN SCREW M16X30 8.8 ZN DIN 912 8 0
33 3010601 ALLEN SCREW M14X60 12.9 DIN 912 40 0
34 3010246 ALLEN SCREW M12X30 8.8 ZN DIN 912 4 0
35 3050003 GREASE NIPPLE M8X1,25 DIN 71412 6 0
36 3120363 CHECK VALVE 4 0.02

14.11.2013 13:23

Page 2/4



4KESIA

SPARE PART LIST

ltem code 90026051

Revision

A

Title

SLEW MECHANISM

Date

24.01.2013

Specification | 2109, 2110

Pos

[tem code |[Title

Specification

Pc

Nto
Weight

40

3111116 SEAL KIT

90 SHORT PISTON

14.11.2013 13:23 Page 3/4






90026052

SLEW MECHANNISM WITH STABILIZER

18

@

16

15

10

13

11

12



4KESILA

SPARE PART LIST

Item code 90026052 Revision | -
Title SLEW MECHANISM Date 28.01.2013
Specification | WITH STABILIZER
, e Nto
Pos |Item code |Title Specification PC  |weight
1 90025449 CONTROL ARM HITS 2 40.35
2 28862001 CYLINDER 50/30X2X600 1 16.69
3 90011250 FLANGE 135-8 2 0.86
4 90013050 AXLE 30-102 2 0.57
5 90020807 GLIDE PAD 35-8 8 0.01
6 3060019 SNAP RING 30 DIN 472 4 0
7 3010224 HEW SCREW M20X180 8.8 ZN DIN 931 1 0
8 3010312 ALLEN SCREW M20X30 10.9 ZN DIN 913 8 0
9 3010246 ALLEN SCREW M12X30 8.8 ZN DIN 912 8 0
10 3010072 HEW SCREW M8X50 8.8 ZN DIN 931 1 0
11 3020014 NUT M20 ZN DIN 936 8 0
12 3030047 WAGSHER M12/13 ZN DIN 126 8 0.01
13 3020001 NUT M8 ZN DIN 985 1 0.01
14 3110259 O-RING 104.5X3 90 SHORE 4 0.02
15 |3090901 CONNECTOR 6010-06-06 1 0.05
16 21510224 CONNECTOR RESTRICTOR CASING 1 0.05
17 21510226 RESTRICTOR M10X10/D=1.5 1 0
18 3110040 USIT-SEAL R-06 R 3/8" 2 0




90026187
2110 L

=4050

10



4KESIA

SPARE PART LIST

ltem code 90026187 Revision A
Title LIFT BOOM Date 10.04.2013
Specification | L=4050 VAR

Pos |Iltem code |Title Specification Pc ngitght
1 90026080 LIFT BOOM L=4050 1 266.66
2 90026218 HYDRAULIC PIPE 1 KOK 2 3.97
3 90026201 HYDRAULIC PIPE 2 OIKEA KOK 1 2.52
4 90026405 HYDRAULIC PIPE 3 OIKEA KOK 1 2.52
5 90026221 HYDRAULIC PIPE 4 KOK 4 2.46
6 90026188 FASTENER 2109, 2110 1 111
7 90023441 COVER 1 0.76
8 90025045 COVER 1 0.44
9 90010442 FASTENER LT4X30-72 3 0.07
10 90010443 RUBBER 5X55-40 3 0.01
11 3090162 CONNECTOR 2 0.04
12 3100258 BUSHING WB 802 8040 2 0.2
13 3100194 BUSHING WB 802 6060 2 0.23
14 3050003 GREASE NIPPLE M8X1,25 DIN 71412 2 0
15 3010122 HEW SCREW M12X120 8.8 ZN DIN 931 2 0
16 3010604 ALLEN SCREW M12X20 8.8 DIN 912 2 0
17 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 3 0
18 3010292 ALLEN SCREW M8X16 8.8 ZN DIN 912 2 0
19 3010583 ALLEN SCREW M6X40 8.8 ZN DIN 912 2 0
20 3020061 NUT M6 ZN DIN 985 2 0
100 3133314 HYDRAULIC HOSE A50064-12-12/7121-12/A50005-12-12/L=920 2 0

11

6.8.2013 12:32

Page 2/2



90026434

2110 L=4550




4KESIA

SPARE PART LIST

Item code 90026434 Revision | -
Title LIFT BOOM Date 05.06.2013
Specification | L=4550 VAR
, e Nto
Pos |Iltem code |Title Specification PC  \Wweight
1 90026435 LIFT BOOM L=4550 1 291.09
2 90026447 HYDRAULIC PIPE 1 OIKEA KOK 2 4.51
3 90026449 HYDRAULIC PIPE 2 OIKEA KOK 1 3.06
4 90026451 HYDRAULIC PIPE 3 OIKEA KOK 1 3.06
5 90026453 HYDRAULIC PIPE 4 KOK 4 2.8
6 90026188 FASTENER 2109, 2110 1 111
7 90023441 COVER 1 0.76
8 90025045 COVER 1 0.44
9 90010442 FASTENER LT4X30-72 3 0.07
10 90010443 RUBBER 5X55-40 3 0.01
11 3090162 CONNECTOR 2 0.04
12 3100258 BUSHING WB 802 8040 2 0.2
13 3100194 BUSHING WB 802 6060 2 0.23
14 3050003 GREASE NIPPLE M8X1,25 DIN 71412 2 0
15 3010122 HEW SCREW M12X120 8.8 ZN DIN 931 2 0
16 3010604 ALLEN SCREW M12X20 8.8 DIN 912 2 0
17 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 3 0
18 3010292 ALLEN SCREW M8X16 8.8 ZN DIN 912 2 0
19 3010583 ALLEN SCREW M6X40 8.8 ZN DIN 912 2 0
20 3020061 NUT M6 ZN DIN 985 2 0
100 3133314 HYDRAULIC HOSE A50064-12-12/7121-12/A50005-12-12/L=920 2 0

13

4.12.2013 12:56 Page 2/2



90026503
2109 L

3950

14



4KESIA

SPARE PART LIST

Item code 90026503 Revision | -
Title LIFT BOOM Date 05.07.2013
Specification | L=3950 VAR
, e Nto
Pos |Iltem code |Title Specification PC  \Wweight
1 90026504 LIFT BOOM L=3950 1 262.53
2 90026505 HYDRAULIC PIPE 1 OIKEA KOK 2 3.86
3 90026508 HYDRAULIC PIPE 2 OIKEA KOK 1 241
4 90026510 HYDRAULIC PIPE 3 OIKEA KOK 1 241
5 90026511 HYDRAULIC PIPE 4 KOK 4 2.39
6 90026188 FASTENER 2109, 2110 1 111
7 90023441 COVER 1 0.76
8 90025045 COVER 1 0.44
9 90010442 FASTENER LT4X30-72 3 0.07
10 90010443 RUBBER 5X55-40 3 0.01
11 3090162 CONNECTOR 2 0.04
12 3100258 BUSHING WB 802 8040 2 0.2
13 3100194 BUSHING WB 802 6060 2 0.23
14 3050003 GREASE NIPPLE M8X1,25 DIN 71412 2 0
15 3010122 HEW SCREW M12X120 8.8 ZN DIN 931 2 0
16 3010604 ALLEN SCREW M12X20 8.8 DIN 912 2 0
17 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 3 0
18 3010292 ALLEN SCREW M8X16 8.8 ZN DIN 912 2 0
19 3010583 ALLEN SCREW M6X40 8.8 ZN DIN 912 2 0
20 3020061 NUT M6 ZN DIN 985 2 0
100 3133314 HYDRAULIC HOSE A50064-12-12/7121-12/A50005-12-12/L=920 2 0

15

4.12.2013 12:03 Page 2/2



O 000000

7

&
/
&, /

N?H ) ~ o “l
OL

w\g
\ ® &
/N0
\..\.\..m'u./
i..,»/..mv/..
W\ W




4KESIA

SPARE PART LIST

ltem code 90026463 Revision | B
Title OUTER BOOM Date 03.07.2013
Specification | L= 4200 1-JATK
, e Nto

Pos |Iltem code |Title Specification PC  \Wweight
1 90026456 OUTER BOOM L=2340 1 138.23
2 90026467 EXTENSION L= 2650 1 83.1
3 28965001 EXTENSION CYLINDER | 50/30X1600 1 29.39
4 90026488 PIPE 1 OIKEA KOK 1 1.28
5 90026492 PIPE 1 VASEN KOK 1 1.28
6 90026490 PIPE 2 OIKEA KOK 1 1.28
7 90026494 PIPE 2 VASEN KOK 1 1.28
8 90026361 COVER HITS 1 3.41
9 90025729 FASTENER L=224 HITS 2 0.61
10 90017083 SUPPORT NURJAHDUSTUKI 1 1.09
11 90026319 CONNECTOR R 3/8" 4 0.42
12 90020556 FASTENER L-180 1 1.18
13 90023238 PLATE 1 1.09
14 90010345 HOLDER 2 0.03
15 90017084 AXLE 30-214 1 1.18
16 90021934 AXLE 30X196 1 1.08
17 90026498 PIN BOLT M10 - 203 1 0.12
18 90016090 FASTENER 4 0.35
19 90026482 ROLL 1 0.42
20 90020562 GLIDE PAD 120X100 2 0.17
21 90020563 GLIDE PAD 70X180 1 0.17
22 90026500 GLIDE PAD L=150 2 0.2
23 90011001 GLIDE PAD D=55-19/7 6 0.03
24 3100225 BUSHING WB 802 6030 2 0.11
25 21039336 PIPE CLAMP LT4X30-191 2 0.17
26 90010442 FASTENER LT4X30-72 5 0.07
27 90019549 RUBBER 5X40-175 2 0.26
28 90010443 RUBBER 5X55-40 4 0.01
29 90020567 PLATE 80X180 1 0.11
30 3010152 HEW SCREW M12X70 8.8 ZN DIN 931 1 0
31 3010159 HEW SCREW M10X45 8.8 ZN DIN 931 1 0
32 3010248 ALLEN SCREW M10X30 8.8 ZN DIN 912 4 0
33 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 4 0
34 3010192 ALLEN SCREW M10X20 8.8 ZN DIN 912 4 0
35 3010297 ALLEN SCREW M10X12 8.8 ZN DIN 912 8 0
36 3010328 HEW SCREW M8X90 8.8 ZN DIN 931 4 0

17

25.2.2014 13:08 Page 2/4



4KESIA

SPARE PART LIST

ltem code 90026463 Revision | B
Title OUTER BOOM Date 03.07.2013
Specification | L= 4200 1-JATK

, e Nto
Pos |Iltem code |Title Specification PC  \Wweight
37 3010072 HEW SCREW M8X50 8.8 ZN DIN 931 2 0
38 3010300 ALLEN SCREW M8X25 10.9 ZN DIN 7991 6 0
39 3010190 ALLEN SCREW M8X16 10.9 DIN 7991 5 0
40 3020005 NUT M12 ZN DIN 985 1 0.02
41 3020004 NUT M10 ZN DIN 985 3 0.01
42 3020001 NUT M8 ZN DIN 985 12 0.01
43 3030003 WASHER M10/11 ZN DIN 126 4 0
44 3060092 SNAP RING AS 30X2 ZN DIN 471 4 0
45 3050003 GREASE NIPPLE M8X1,25 DIN 71412 1 0
46 3091183 CONNECTOR 1130-10-10 10 0.19
47 [3090907 CONNECTOR 1010-08-10 4 0.1
48 3090604 CONNECTOR 6010-06-08 8 0.07
49 3090289 CONNECTOR 29-6010-08-10 2 0.11
50 3110040 USIT-SEAL R-06 R 3/8" 8 0
51 3110042 USIT-SEAL R-08 R 1/2" 2 0.01
100 | 3133306 HYDRAULIC HOSE 500200-10-08/241T-08/500200-10-08/L=1300 4 0
101 3133317 HYDRAULIC HOSE A50005-10-08/241T7-08/A50005-10-08/L=1400 2 0
102 3133342 HYDRAULIC HOSE A50005-08-06/23-111-06/A50005-08-06/L=4600 2 0

18

25.2.2014 13:08

Page 3/4



90026266

- m

L

oS

e
0z

%@@@@@@@@@@



4KESIA

SPARE PART LIST

Item code 90026266 Revision | G
Title OUTER BOOM Date 26.03.2013
Specification | L=5810 2-JATK
, e Nto

Pos |Iltem code |Title Specification PC  \Wweight
1 90026109 OUTER BOOM L=2240 1 135.41
2 90026295 EXTENSION 1 L= 2450 1 77.03
3 90026308 EXTENSION 2 HITS 1 68.51
4 28960001 EXTENSION CYLINDER | 75/50X1600 1 48.62
5 90026257 PIPE 1 VASEN KOK 1 0.78
6 90026191 PIPE 1 OIKEA KOK 1 0.78
7 90026338 PIPE 2 OIKEA KOK 1 0.78
8 90026340 PIPE 2 VASEN KOK 1 0.78
9 90026335 CHAIN 3X4 (81 LENKKIA) KOK 2 0.94
10 90026304 AXLE 50 - 203 HITS 1 3.02
11 90023021 AXLE 40-88 1 0.82
12 90025729 FASTENER L=224 HITS 2 0.61
13 90026361 COVER HITS 1 3.4
14 90017084 AXLE 30-214 1 1.18
15 90019106 COVER 2 0.37
16 | 90023027 CONNECTOR R3/8" 4 0.31
17 90026319 CONNECTOR R 3/8" 4 0.42
18 90026300 WHEEL 100 1 2.61
19 90021697 WHEEL R1", 3X4, D90 1 1.96
20 /90017520 NUT M20-30 2 0.09
21 90016090 FASTENER 8 0.35
22 90020556 FASTENER L-180 1 1.18
23 90023050 FASTENER 1 0.77
24 90010345 HOLDER 4 0.03
25 90020561 GLIDE PAD 120X190 1 0.31
26 90014887 GLIDE PAD 120X155 1 0.24
27 90020563 GLIDE PAD 70X180 1 0.17
28 90023052 GLIDE PAD 12X50X155 1 0.08
29 90020562 GLIDE PAD 120X100 2 0.17
30 90014768 GLIDE PAD 12 X90 X120 2 0.15
31 90011001 GLIDE PAD D=55-19/7 16 0.03
32 90026299 ROLL 105 2 0.51
33 |90023238 PLATE 1 1.09
34 90023239 PLATE 1 0.43
35 90020566 PLATE 119X190 1 0.18
36 90017085 PLATE 119X155 1 0.13

20

25.2.2014 13:02 Page 2/4



4KESIA

SPARE PART LIST

Item code 90026266 Revision | G
Title OUTER BOOM Date 26.03.2013
Specification | L=5810 2-JATK

, e Nto
Pos |Iltem code |Title Specification PC  \Wweight
37 90020567 PLATE 80X180 1 0.11
38 90023240 PLATE 60 X 155 1 0.07
39 21039422 SHIM 1XD=55 1 0.01
40 21039336 PIPE CLAMP LT4X30-191 2 0.17
41 90010442 FASTENER LT4X30-72 5 0.07
42 90019549 RUBBER 5X40-175 2 0.26
43 90010443 RUBBER 5X55-40 4 0.01
44 3100257 BUSHING WB 802 5050 1 0.16
45 3100188 BUSHING WB 802 4050 1 0.1
46 3100225 BUSHING WB 802 6030 2 0.11
47 3060100 SNAP RING AS 40X2.5 ZN DIN 471 1 0
48 3060099 SNAP RING AS 50X3 ZN DIN 471 1 0
49 3060092 SNAP RING AS 30X2 ZN DIN 471 2 0
50 3050003 GREASE NIPPLE M8X1,25 DIN 71412 3 0
51 3010301 ALLEN SCREW M16X50 12.9 DIN 912 4 0
52 3010685 ALLEN SCREW M10X25 8.8 ZN DIN 912 14 0
53 3010159 HEW SCREW M10X45 8.8 ZN DIN 931 1 0
54 3010192 ALLEN SCREW M10X20 8.8 ZN DIN 912 4 0
55 3010898 ALLEN SCREW M10X16 8.8 ZN DIN 912 1 0
56 3010297 ALLEN SCREW M10X12 8.8 ZN DIN 912 8 0
57 3010328 HEW SCREW M8X90 8.8 ZN DIN 931 8 0
58 3010072 HEW SCREW M8X50 8.8 ZN DIN 931 2 0
59 3010190 ALLEN SCREW M8X16 10.9 DIN 7991 16 0
60 3020032 NUT M20 ZN DIN 934/8 2 0
61 3020004 NUT M10 ZN DIN 985 1 0.01
62 3020001 NUT M8 ZN DIN 985 10 0.01
63 3030003 WASHER M10/11 ZN DIN 126 4 0
64 3091465 CONNECTOR 6310-12-10 2 0.3
65 | 3090630 CONNECTOR (ANGLE) | 6310-06-08 4 0.1
66 3090604 CONNECTOR 6010-06-08 12 0.07
67 3110040 USIT-SEAL R-06 R 3/8" 12 0
68 3300150 SPRING 40X20.4X2.5 SF-TAF DIN 2093 16 0
100 | 3133303 HYDRAULIC HOSE A50005-08-06/261E-06/A50005-08-06/L=4200 4 0
101 | 3132997 HYDRAULIC HOSE A50005-08-08/241T-08/500200-10-08/L=600 4
102 3133306 HYDRAULIC HOSE 500200-10-08/2417-08/500200-10-08/L=1300 4 0
103 3133317 HYDRAULIC HOSE A50005-10-08/241T7-08/A50005-10-08/L=1400 2 0

21

25.2.2014 13:02

Page 3/4



00000000




4KESIA

SPARE PART LIST

ltem code 90026176 Revision | -
Title DRAW BAR Date 25.02.2013
Specification | VAR
, - Nto
Pos |Item code |[Title Specification Pc  |weight
90026147 DRAW BAR VAR 1 22.75
3100185 BUSHING WB 802 7060 6 0.27
3 3050003 GREASE NIPPLE M8X1,25 DIN 71412 0

23

6.8.2013 12:14 Page 2/2



90026335

3 x4/ 87 LINKS

24



4KESIA

SPARE PART LIST

Item code 90026335 Revision | -
Title CHAIN Date 24.04.2013
Specification | 3X4 (81 LENKKIA ) KOK

, L Nto
Pos |Iltem code |Title Specification PC  \Wweight
1 90021136 TENSIONER R1" 1 0.6
2 3190118 CHAIN LH1634, DIN8152, R 1" L=2057 81 LENKKIA 1 0.33
3 3190184 PIN LITINTAPPI D=9,53-43,7 KETJULLE BL834 2 0.02
4 3040060 COTTER PIN 3,2X20 ZN DIN 94 4 0

25

16.8.2013 12:03 Page 3/3



90026538
) 115/80x810

26



4KESIA

SPARE PART LIST

Item code 90026538 Revision | -
Title MAIN LIFTING CYLINDER Date 14.08.2013
Specification | 115/80 X 810 NOSTOSYLINTERI 2109

, e Nto
Pos |Iltem code |Title Specification PC  \Wweight
1 28967001 MAIN LIFTING CYLINDER | 115/80X810 1 69.44
2 3120235 CHECK VALVE 1 1.24
3 3090185 CONNECTOR (STRAIGHT) 04000-12 1 0.14
4 3090918 CONNECTOR (STRAIGHT)R 3/4" -1 1/16" JIC 26-04001-12-12 2 0.16
5 3110130 USIT-SEAL R-12 R 3/4" 4 0.01

27

3.4.2014 15:23

Page 2/2



T31Z1VSd3 \ S14Vd 34VdS\ dV13AAL3S3E \ LVSOVIVA

|Id3LINITASOLSON

1004968¢

28



Z/csbed  92:8 ¥10C V'V

T 08/S11T ZIVSSONNLHDIA 1M TV3S SIVSSONNLYL VLIVSALSIAIL 60TTTIE| OT-
0 14 Z¢T¥T. NIQ SZ'TX8N 13ddINYIIWHOS 31ddIN 3ISVIHDO T3ddINCHQINS VAdINVASYY €000S0€ LT
€0 4 0908 ¢08 M HIADVILFTO ONIHSNEG ONINSSNG [IIANVVINANIT 9¢c00Te| 9T
L20 4 090/ 208 M HIADVILIFTO ONIHSNG ONINSSNG [dIAVVINANIT G8T00TE| GT
69°0€ T §66-05/08 IONVISNIFTON AOYH NOISId DONYISATON ISHYANYNNYIN 0ZT968¢ 71
16'C T €8=1 08/STT ONNYINIALS IDNVAIND DNINYALS NIVCHO 202.968¢ €T
9¢ T 0,=1 S1T N3gG1OX NOISId ATOX YINYIN 102¢.968¢ cT
G0'TE T 0T8X08/STT HHOYYIANITAZ 1344VE 3ANITAD dQUHIANITAD IMLNAIYILNITAS T0T.968¢ 11
L00 4 8'7TXG8/08 M4AS ONNYINIALS IONVAIND DNINYALS NIVCHO G80TTTIE| OT
T0 4 8'VTXOTT/STT aX ONNYHNANIFGTON 3AIND NOLSId DONINYALS ATONX NIVCHONYNNYW 80TTTIE 6
800 T 0T/.X06/08 VO H341341SaV VIS d3dIM FIVIALLSAV NILNAONT TTT0TTIE 8
800 T 9XT'G6/08 HIN-SINO FONVISNIGTON dNd ONNLIHOIA TVIS AOY ONINLYLSONYISATON FLSIAILNIHAVA 0880TTE L
9710 T ¢TXS6/08 00€ IN FONVISNIFTON dN4d ONNLIHDIA TV3IS AOY ONINLYISONYLSATON LSIAILNIHIVA 16¢0T1€ 9
0 4 Nd L'TXSO0T/STT dl ONIHZLALS ONIH DONILHOddNS DONIHAQLS SYONILIMNL L290T1€ S
€00 T ddN JHOHS 06 #X0°08 ONIF-O DNIH-O DNIY-O SYONIY-O €80TTTE 14
c00 T JHOHS 04 0°'EX80T ONIHY-O ONIF-O ONIY-O SYONIH-O 06¢0TTE €
L0°0 T JHYOHS 06 L'SXC' V0T ONIY-O DONIF-O ONIY-O SYONIH-O 9¢90TTE 14
120 T 8'LXY6/STT 00€ ONNLHDIANIGTON Tv3S NOLSId DONINLYL ATOM ALSIAILNYNNYIN 7S80T1T€ T

WEI

ojN | Hun punowy| od suoisuawiqg uoneooads 911 | 9p0D W3l sod

0T8X08/STT uoneoynadg

€702'80'0E areQ I43LNITASOLSON oI

3 uolsinay T700.9682 9p0D Wy

1SIT 1dVd 39VdS

VISINX

29



90026696
? 130/80x1036

30



4KESI A SPARE PART LIST

ltem code 90026696 Revision -
Title CYLINDER Date 28.10.2013
Specification | 130/80 X 1036 SIRTOSYLINTERI 2110

Pos |Iltem code |Title Specification Pc ngitght
1 28970001 OUTER BOOM CYLINDER| 130/80X1036 1 88.17

2 3120235 CHECK VALVE 1 1.24

3 3090185 CONNECTOR (STRAIGHT) 04000-12 1 0.14

4 3090918 CONNECTOR (STRAIGHT)R 3/4" -1 1/16" JIC 26-04001-12-12 2 0.16

5 3110130 USIT-SEAL R-12 R 3/4" 4 0.01

31

25.2.2014 11:00 Page 2/2



T31Z1VSd3 \ S14Vd 34VdS\ dV13AAL3S3E \ LVSOVIVA

|43LNITASOLAIIS

1000.68¢

32



¢/z9bed  90:TT ¥T02°C'Se

T 08/0€T ZIVSSONNLHDIA 1M TV3S SIVSSONNLYL VLIVSALSIAIL 1¢1111€| OT-
0 14 Z¢T¥T. NIQ SZ'TX8N 13ddINYIIWHOS 31ddIN 3ISVIHDO T3ddINCHQINS VAdINVASYY €000S0€ LT
¢co 4 0S0.Z ¢08 M HIADVILIFTO ONIHSNG ONINSSNG [IIAVVINANIT CEE00TE| 9T
L20 4 090/ 208 M HIADVILFTO ONIHSNG ONINSSNG [dIAVVINHNIT G8T00TE| GT
29'6e T -09/08 IONVISNIGTON AOH NOLSId DONYLISATON ISHVANYNNYIN 022968¢ 71
6LV T €8=1 08/0€T ONNYINIALS IDNVAIND DNINYALS NIVCHO 2020.68¢ €T
66°€ T 89=1 0€T N3IG1OX NOISId ATOX YINVYIN 102¢0.68¢ cT
99'TVY T 9€0TX08/0ET HHOYYIANITAZ 1344VE 3ANITAD dQUHIANITAD IMLNAIYILNITAS T0T0L68¢ 11
L00 4 8'7TXG8/08 M4AS ONNYINIALS IONVAIND DNINYALS NIVCHO G80TTTIE| OT
cTo 4 8'VTXGCT/0ET ax ONNYHNANIGTON 3AIND NOLSId DONINYALS ATOX NIVCHONYNNYW 0CTTTIE 6
800 T 0T/.X06/08 VO H341341SaV VIS d3dIM FIVIALLSAV NILNAONT TTT0TTE 8
800 T 9XT'G6/08 HIN-SINO FONVISNIGTON dNd ONNLIHOIA TVIS AOY ONINLYLSONYLISATON FLSIAILNIHAVA 0880TTE L
9710 T ¢TXS6/08 00€ IN FONVISNIFTON dNd ONNLIHDIA TV3IS AOY ONINLYLISONYLSATON LSIAILNIHIVA 15¢01T€ 9
€00 4 Nd L'TX0ZT/0€ET dl ONIHZLALS ONIH DONILHOddNS DONIHAQLS SYONILIMNL 6.70T1€ S
€00 T ddN JHOHS 06 #X0°08 ONIF-O DNIY-O DNIY-O SYONIY-O €80TTIE 14
80°0 T JHOHS 06 L'SXE6TT ONIH-O ONIF-O ONIY-O SYONIH-O ¢cenTTe €
c0'0 T FHOHS 06 0'EXSVTT ONIY-O DONIF-O ONIY-O SYONIH-O 00¥0TTE 14
20 T 8'/X60T/0ET 00E OMNIS ONNLHDIANIGTOMN Tv3S NOLSId DONINLYL ATOM ILSIAILNYNNYIN 880TTTIE T

WEI

ojN | Hun punowy| od suoisuawiqg uoneooads 911 | 9p0oD W3l sod

9E0TX08/0ET uoneoynadg

€T02'0T'ST areQ [43LNITASOLHIIS =Y

3 uolsinay 7000682 9p0D W)

1SIT 1dVd 39VdS

VISINX

33



G¢/l1 Xew GZ7 ulw

\ \

1000968¢

P PR
)

('

ey

LINp—

/ 7 -

i

Z

|

AN

34



¢/cobed  TEET €T0C8YT

T 0G/S. 1M 1v3s €60TTIE| 8-T
0 T 716 NIA NZ OTX8IN M3IYDOS NITTV G/.T0T0E €T
60'tv¢ T 009TX0S/S.L aod NOlSid 020968¢ T
¢T'T T 0S/S.L JONVAIND 20¢6188¢ 1T
¢S'T T SL NOISId 1020968¢ 0T
€e'1e T 009TX0S/S.L 1344Vv4g 43ANITAD T0T0968¢ 6
€00 € MVASOANM 9°6XS5/0S NIVCHONIHHIVA JONVAIND 8G60TTE 8
¥0°0 4 MVASOANM 9°6X02/S. NIVCHONYNNYW JONVAIND 2960TTE L
T0°0 T Nd € TX0.L/S. ONIE ONILIOddNS 0960TTE 9
T0°0 T JHOHS 06 €X2'0S ONIY-O ¢8TOTTE S
700 T HS 06 X569 SNIE-O €/60TTE| ¥
¥0°0 T 0S Md Vv3S Y3dIM 8TO0TTE €
900 T 0TX09/0S 00€ IN v3s Aoy 6TO0TTE 14
80°0 T 9XG'6G/G. 00E OMINIS IVv3S NOUSId T960TTE T
EMH_ME 2d uoneoynads 911 | 9p0D W3l sod
009TX0S/S. uoneoynadg
€T02'S0°L0 areq HIANITAD NOISNILX3 BT
3 uolsinay 70009682 9p0D Wy

1SIT 1dVd 39VdS

VISaINZ

35



2/t 8bed 8Y:TT €102°8°9T

1002988¢

36



¢/z9bed  8¥:TT €T02'8'9T

T 0€/0S 1M Iv3S ¥2e0T1E| ST
€T0 T ANTVA €¥80CTE| <¢T
0 T 0'T=A/0TX0TN HJOL1DI4d1S3d G2eo1sTe | 11
170 4 G86 NIA NZ ¥ZIN 1NN 9¢00coe | OT
16V 4 009XZX0€/0S aod NOolsid 0221882 6
280 | ¢ 0€/05 JONVAIND Zozleese| 8
920 4 Nga 0s=a NO.SId T0C.LE€8C L
¢8'€ T 009XZX0€/0S 71344Vv4d 43ANITAD T0TC2988¢ 9
€00 4 0T/LX0v/0€ VO IV3S H3dIM €TE0TTE S
200 4 €'/.X0¥/0€ ¢cl Iv3sS dod 0€00TTE 14
€00 4 JHOHS 06 L'GXZ'6€ ONIH-O 88¢0TT¢E €
100 4 JFHOHS 04 €XZ'9¢ ONIY-O €000TT€ Z
8T0 4 8TXV¥€/0S Svd Iv3S NOUSId €T00TTE T

EMH_N\S 2d uoneoinads 9|11 | 8p0D Wa)|| SOd

009XZX0£/05 uoneonadg

TT02'90'80 areQ Y3ANIIAD oI

3 uolsinay 7002988¢ 9p0D Wl

1SIT 1dVd 39VdS

VISaINZ

37



90025603
90/70x620 RIGHT ( FIXED FOOT )

38



4KESILA

SPARE PART LIST

Item code 90025603 Revision | A
Title STABILIZER Date 18.06.2012
Specification | 90/70X620 RIGHT ( FIXED FOOT)
, e Nto
Pos |Item code |Title Specification PC  |weight
1 28943001 CYLINDER 90/70X620 1 61.43
2 90025017 SPINDLE 30/18-179 1 0.63
3 90025018 SLEEVE 1 0.26
4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
7 3090901 CONNECTOR 6010-06-06 4 0.05
8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3132961 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06S/L=730/TEX 1

39




90025604
90/70x620 LEFT ( FIXED FOOT)

40



4KESILA

SPARE PART LIST

Item code 90025604 Revision | A
Title STABILIZER Date 18.06.2012
Specification | 90/70X620 LEFT ( FIXED FOOT)
, e Nto
Pos |Item code |Title Specification PC  |weight
1 28943001 CYLINDER 90/70X620 1 61.43
2 90025017 SPINDLE 30/18-179 1 0.63
3 90025018 SLEEVE 1 0.26
4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
7 3090901 CONNECTOR 6010-06-06 4 0.05
8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3132961 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06S/L=730/TEX 1

41




T31Z1VSd3 \ S14Vd 34VdS\ dV13AAL3S3E \ LVSOVIVA

IH3LNITAS

100EY68<¢

42



¢/zdbed 6T:TT €T0C6°CT

T 0./06 1M v3S GCOTTIE| 9T
109 T YXTIVEMINL 3svd 90T¢v68¢ | 91
c0'0 T oNid 1T2060E | ST
0 € ZTVT. NIQ GZTX8N F1ddIN ISVILO €000S0€ | VT
€10 T ANTVA €¥80¢1¢€ €T
8€°0 4 0900T 208 aM ONIHSNd Y¥€00TE| <T
e T 0./06 IONVAIND 20¢8s€e8e | 11
960 T IIMTOHNILIOCYHNMSI ENEERN G0TYSS8¢ | OT
v'C T 06 NO.SId T02¢V68¢C 6
TT'ST T €6.-0L aod NOolsid 20EEY68¢C 8
G T 009X0./06 71344Vv4 43ANITAD TOTT988¢ L
800 4 €TX¥8/06 UMd/3 3dIND NOUSId L6E0TTE 9
100 T 0T/.X08/0L VO IV3S H3dIM 96TOTTE S
LT°0 T 3713S7vd OVdA1Od ¢TXS8/0.L 9 Iv3sS Aoy ¥8T0TTE 14
100 T JHOHS 06 €XC'¢v ONIH-O 8G¢0TTE €
c0'0 4 JFHOHS 06 €XS'778 ONIY-O LT00TTE Z
S0 T 2¢X0./06 Sva Iv3S NOUSId GC00TTE T

EM“_ME 2d uoneoinads 9|11 | 8p0d Wa)|| Sod

0¢9x0./06 uoneonadg

€T02'TO'ST areQ Y3ANITAD i

3 uolsinay TOOEY682C 9p0D Wl

1SIT 1dVd 39VdS

VISaINZ

43



90025605
90/70x520 RIGHT ( FIXED FOQOT)

44



4KESILA

SPARE PART LIST

Item code 90025605 Revision | A

Title STABILIZER Date 18.06.2012
Specification | 90/70X520 RIGHT ( FIXED FOOT)

, e Nto

Pos |Item code |Title Specification PC  |weight

1 28942001 CYLINDER 90/70X520 1 57.69
2 90025017 SPINDLE 30/18-179 1 0.63

3 90025018 SLEEVE 1 0.26

4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03

5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02

6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0

7 3110040 USIT-SEAL R-06 R 3/8" 4 0

8 3090901 CONNECTOR 6010-06-06 4 0.05
100 3132962 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=630/ TEX 1 0

45




90025606
90/70x520 LEFT ( FIXED FOOT)

46



4KESILA

SPARE PART LIST

Item code 90025606 Revision | A
Title STABILIZER Date 18.06.2012
Specification | 90/70X520 LEFT ( FIXED FOOT )
, e Nto
Pos |Item code |Title Specification PC  |weight
1 28942001 CYLINDER 90/70X520 1 57.69
2 90025017 SPINDLE 30/18-179 1 0.63
3 90025018 SLEEVE 1 0.26
4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
7 3090901 CONNECTOR 6010-06-06 4 0.05
8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3132962 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=630/ TEX 1 0

47




2/t 8bed €€:0T €102°6°CT

100c168¢

48



¢/z 9bed  €€:0T €T0C6°CT

T 0./06 1M v3S GCOTTIE| 9T
109 T YXTIVEMINL 3svd 90T¢v68¢ | 91
c0'0 T oNid 1T2060E | ST
0 € ZTVT. NIQ GZTX8N F1ddIN ISVILO €000S0€ | VT
8€0 4 0900T 208 gM ONIHSNg yve001e| €T
€T0 T ANTVA €¥80CTE| <¢T
960 T IINTOHNILIOCYHNMSI ENEERN GOTYSS8c | TT
av'e T 06 NOlSId T0CCV68C | OT
e | T 0L/06 3ONVAIND 20285€82| 6
LTET T €69-0L aod NOlSId 20€eYy68¢ 8
v.°0€ T 005X0./06 71344Vv4 43ANITAD T0TS988¢ L
800 4 €TX¥8/06 UMd/3 3dIND NOUSId L6E0TTE 9
100 T 0T/.X08/0L VO IV3S H3dIM 96TOTTE S
LT°0 T 3713S7vd OVdA1Od ¢TXS8/0.L 9 Iv3sS Aoy ¥8T0TTE 14
100 T JHOHS 06 €XC'¢v ONIH-O 8G¢0TTE €
c0'0 4 JFHOHS 06 €XS'778 ONIY-O LT00TTE Z
S0 T 2¢X0./06 Sva Iv3S NOUSId GC00TTE T

EM“_ME od uoneoinads 91| 9p0D wWa}|| sod

0¢SX0./06 uoneonadg

¢10C’'1T0€ ale( 43ANITAD =l

3 uolsinay 70021682 9p0D Wl

1SIT 1dVd 39VdS

VISaINZ

49



90025608
90/70x520 RIGHT ( ADJUSTABLE FOQOT)

50



4KESILA

SPARE PART LIST

Item code 90025608 Revision | A

Title STABILIZER Date 19.06.2012
Specification | 90/70X520 RIGHT ( ADJUSTABLE FOOT )

, e Nto

Pos |Item code |Title Specification PC  |weight

1 28944001 CYLINDER 90/70X520 1 61.28
2 90025017 SPINDLE 30/18-179 1 0.63

3 90025018 SLEEVE 1 0.26

4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03

5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02

6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0

7 3110040 USIT-SEAL R-06 R 3/8" 4 0

8 3090901 CONNECTOR 6010-06-06 4 0.05
100 3132962 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=630/ TEX 1 0

51




90025609
90/70x520 LEFT ( ADJUSTABLE FOOT)

52



4KESILA

SPARE PART LIST

Item code 90025609 Revision | A
Title STABILIZER Date 19.06.2012
Specification | 90/70X520 LEFT ( ADJUSTABLE FOOT)
, e Nto
Pos |Item code |Title Specification PC  |weight
1 28944001 CYLINDER 90/70X520 1 61.28
2 90025017 SPINDLE 30/18-179 1 0.63
3 90025018 SLEEVE 1 0.26
4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
7 3090901 CONNECTOR 6010-06-06 4 0.05
8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3132962 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06/L=630/ TEX 1 0

53




2/t 8bed TE:0T €102°6°CT

1001168¢

54



¢/z 9bed  TE0T €T0C6°CT

T 0./06 1M 1v3S GCOTTIE| 9T
vT'T T S3 09 439 OT1IVd NIIINVVTIEAIN ONIHV349 8¢v00TE| 0C
0 14 ¢T6 NId 6°¢T SEXO0TN MILDS NIV 0.60T0€| 6T
GS'S T 3svd 9077988¢ | 8T
/0T T 43INOD L0TT988¢2 | L1
6'T T L¥IN/09 JFIXV Tovvv68C | 91
c0'0 T oNid 1T2060E | ST
0 14 Z2TYT. NIQ GZ'TX8IN F1ddIN ISVILO €000S0€ | VT
8€0 4 0900T 208 gM ONIHSNg Y¥E00TE| €T
€T0 T ANTVA €¥80CTE| <¢T
960 T IINTOHNILIOCYHNMSI ENEERN GOTYSS8c | TT
av'e 1 06 NOlSId T0CCV68C | OT
e | T 0L/06 IONVAIND 20285682 6
LTET T €69-0L aod NOlSId 20€eYy68¢ 8
ZA 0 T 00SX0./06 71344Vv4 43ANITAD T0TS988¢ L
800 4 E€TXV8/06 4Md/3 3dIND NOUSId L6E0TTE 9
100 T 0T/.X08/0L VO IV3S H3dIM 96TOTTE S
LT°0 T 313STvd DVdATOd ZTXS8/0L 9 Iv3sS Aoy ¥8T0TTE 14
100 T JHOHS 06 €XC'¢v ONIH-O 8G¢0TTE €
c0'0 c JFHOHS 06 €XS'778 ONIY-O LT00TTE Z
S0 T 2¢X0./06 Sva Iv3S NOUSId GC00TTE T

EM“_ME 2d uoneoinads S[}L | 9pP0D wWa}|| sOd

0¢SX0./06 uoneonadg

¢10C’'1T0€ aled 43ANITAD Ol

: UOISINSY TOOV1682 9p0D Wl

1SIT 1dVd 39VdS

VISaINZ

55



90025610
90/70x620 RIGHT ( ADJUSTABLE FOOQOT)

56



4KESILA

SPARE PART LIST

Item code 90025610 Revision | A
Title STABILIZER Date 19.06.2012
Specification | 90/70X620 RIGHT ( ADJUSTABLE FOOT)
, e Nto
Pos |Item code |Title Specification PC  |weight
1 28945001 CYLINDER 90/70X620 1 65.02
2 90025017 SPINDLE 30/18-179 1 0.63
3 90025018 SLEEVE 1 0.26
4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
7 3090901 CONNECTOR 6010-06-06 4 0.05
8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3132961 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06S/L=730/TEX 1

57




90025611
90/70x620 LEFT ( ADJUSTABLE FOOT)

o)

58



4KESILA

SPARE PART LIST

Item code 90025611 Revision | A
Title STABILIZER Date 19.06.2012
Specification | 90/70X620 LEFT ( ADJUSTABLE FOOT )
, e Nto
Pos |Item code |Title Specification PC  |weight
1 28945001 CYLINDER 90/70X620 1 65.02
2 90025017 SPINDLE 30/18-179 1 0.63
3 90025018 SLEEVE 1 0.26
4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
7 3090901 CONNECTOR 6010-06-06 4 0.05
8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3132961 HYDRAULIC HOSE A50005-06-06/241T-06/A50005-06-06S/L=730/TEX 1

59




T31Z1VSd3 \ S14Vd 34VdS\ dV13AAL3S3E \ LVSOVIVA

IH3LNITAS

100S1768¢

60



¢/z 9bed  8Z:0T €T026°CT

T 0./06 1M 1v3S GCOTTIE| 9T
6'T T LVIN/O9 JFIXV Tovvv68¢ | 0¢C
0 14 ¢T6 NId 6°¢T SEXO0TN MILDS NIV 0.60T0€| 6T
GS'S T 3svd 9077988¢ | 8T
/0T T lsEV\e)e] L0TT988¢ LT
vT'T T S3 09 439 OTIVd NIIINVVTIEAIN ONIHVv34g 8¢v00TE| 9T
c0'0 T oNid 1T2060E | ST
0 14 Z2TYT. NIQ GZ'TX8IN F1ddIN ISVILO €000S0€ | VT
€10 T ANTVA €¥80¢1¢€ €T
8€°0 14 0900T 208 aM ONIHSNd vv€00TE| <CT
e T 0./06 JONVAIND 20¢8s€e8e | 11
960 T IIMTOHNILIOCYHNMSI ENEERN G0TYSS8¢ | OT
av'e T 06 NOISId T0CZY68¢ 6
TT'ST T €6.-0L aod NOlSId 2¢0EEY68C 8
G T 009X0./06 71344Vv4 43ANITAD TOTT988¢ L
800 c €TX¥8/06 UMd/3 3dIND NOUSId L6E0TTE 9
100 ) 0T/.X08/0L VO IV3S H3dIM 96TOTTE S
LT°0 T 3713S7vd ODVdA1Od ¢TXS8/0.L 9 Iv3sS Aoy ¥8T10TTE 14
100 T JHOHS 06 €XC'¢v ONIH-O 8G¢0TTE €
c0'0 c JFHOHS 06 €XS'778 ONIY-O LT00TTE Z
S0 1 2¢X0./06 Sva Iv3S NOUSId GC00TTE T
EM“_ME 2d uoneoynads 3L | @poo way| sod

0¢9x0./06 uoneonadg
€T02'TO'ST areq Y3ANITAD =T
- UOISINDY T00S682 9p02 Way|

1SIT 1dVd 39VdS E\.ﬂm.m:“\

61



90026032
90/70x720 RIGHT ( FIXED FOOT )

62



4KESILA

SPARE PART LIST

ltem code 90026032 Revision -
Title STABILIZER Date 15.01.2013
Specification | 90/70X720 RIGHT
. - . Nto
Pos |Item code |Title Specification PC  |weight
1 28949001 CYLINDER 90/70X720 1 65.15
2 90025017 SPINDLE 30/18-179 1 0.63
3 90025018 SLEEVE 1 0.26
4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
7 3090901 CONNECTOR 6010-06-06 4 0.05
8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133273 HYDRAULIC HOSE A50005-06-06/241T7-06/A50005-06-06/L=830/TEX 1 0

63




90026033
90/70x720 LEFT ( FIXED FOOT)




4KESILA

SPARE PART LIST

ltem code 90026033 Revision -
Title STABILIZER Date 15.01.2013
Specification | 90/70X720 LEFT
. - . Nto
Pos |Item code |Title Specification PC  |weight
1 28949001 CYLINDER 90/70X720 1 65.15
2 90025017 SPINDLE 30/18-179 1 0.63
3 90025018 SLEEVE 1 0.26
4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
7 3090901 CONNECTOR 6010-06-06 4 0.05
8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133273 HYDRAULIC HOSE A50005-06-06/241T7-06/A50005-06-06/L=830/TEX 1 0

65




2/t 8bed GzZ:0T €102°6°CT

T31Z1VSd3 \ S14Vd 34VdS\ dV13AAL3S3E \ LVSOVIVA

IH3LNITAS

1006168¢

66



¢/z 9bed  GZ:0T €T02°6°CT

T 0./06 1M v3S GCOTTIE| 9T
109 T YXTIVEMINL 3svd 90T¢v68¢ | 91
c0'0 T oNid 1T2060E | ST
0 € ZTVT. NIQ GZTX8N F1ddIN ISVILO €000S0€ | VT
€10 T ANTVA €¥80¢TE| €T
8€°0 4 0900T 208 aM ONIHSNd Y¥€00TE| <T
e T 0./06 IONVAIND 20¢8s€e8e | 11
960 T IIMTOHNILIOCYHNMSI ENEERN G0TYSS8¢ | OT
ar'e T 06 NOISId T0CcZY68¢ 6
v0'LT T €68-0L aod NOlSId 20E6168¢ 8
GEVE T 0¢/.X0./06 71344Vv4 43ANITAD T0T6¥68¢ L
800 4 €TX¥8/06 UMd/3 3dIND NOUSId L6E0TTE 9
100 T 0T/.X08/0L VO IV3S H3dIM 96TOTTE S
LT°0 T 3713S7vd OVdA1Od ¢TXS8/0.L 9 Iv3sS Aoy ¥8T0TTE 14
100 T JHOHS 06 €XC'¢v ONIH-O 8G¢0TTE €
c0'0 T JFHOHS 06 €XS'778 ONIY-O LT00TTE Z
S0 T 2¢X0./06 Sva Iv3S NOUSId GC00TTE T

EM“_ME od uoneoinads 91| 9p0D wWa}|| sod

0¢/X0./06 uoneonadg

€T0C'CO'ET ale( 43ANITAD =l

3 uolsinay 70061682 9p0D Wl

1SIT 1dVd 39VdS

VISaINZ

67



90026034

90/70x720 RIGHT ( ADJUSTABLE FOOQOT)




4KESILA

SPARE PART LIST

ltem code 90026034 Revision -
Title STABILIZER Date 16.01.2013
Specification | 90/70X720 RIGHT
. - . Nto
Pos |Item code |Title Specification PC  |weight
1 28950001 CYLINDER 90/70X720 1 68.74
2 90025017 SPINDLE 30/18-179 1 0.63
3 90025018 SLEEVE 1 0.26
4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
7 3090901 CONNECTOR 6010-06-06 4 0.05
8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133273 HYDRAULIC HOSE A50005-06-06/241T7-06/A50005-06-06/L=830/TEX 1 0

69




90026035
90/70x720 LEFT ( ADJUSTABLE FOOT)

70



4KESILA

SPARE PART LIST

ltem code 90026035 Revision -
Title STABILIZER Date 16.01.2013
Specification | 90/70X720 LEFT
. - . Nto
Pos |Item code |Title Specification PC  |weight
1 28950001 CYLINDER 90/70X720 1 68.74
2 90025017 SPINDLE 30/18-179 1 0.63
3 90025018 SLEEVE 1 0.26
4 3301574 LEVER GN 310-12-125-E-NI M10 1 0.03
5 3300533 SPRING 18/45/7.6/6.88 -1643 SF-TF3 1 0.02
6 3010604 ALLEN SCREW M12X20 8.8 DIN 912 1 0
7 3090901 CONNECTOR 6010-06-06 4 0.05
8 3110040 USIT-SEAL R-06 R 3/8" 4 0
100 3133273 HYDRAULIC HOSE A50005-06-06/241T7-06/A50005-06-06/L=830/TEX 1 0

71




2/T abed

60:0T €T0C'6°CT

T31Z1VSd3 \ S14Vd 34VdS\ dV13AAL3S3E \ LVSOVIVA

IH3LNITAS

1000568¢

72



¢/z 9bed  60:0T €T0C6CT

T 0./06 1M 1v3S GCOTTIE| 9T
c0'0 T oNid 1T2060E | 0C
0 14 Z2TYT. NIQ GZ'TX8IN F1ddIN ISVILO €000S0€ | 6T
€10 T ANTVA €¥80¢TE| 8T
8€0 4 0900T 208 gM ONIHSNg vve00TE | LT
0 14 ¢T6 NId 6°CT SEXO0TN MILOS NITIV 0.60T0E| 9T
vT'T T S3 09 439 OTIVd NIIINVVTISAIN ONIHV34g 8¢v00TE| 4T
L0'T 1 d43A0D L0T1988¢ | V1
GS'S T 3svd 9071988¢ | €T
6'T T LVIN/O9 JFIXV Tovvv68c | <1
e T 0./06 JONVAIND 20¢8s€e8e | 11
960 T IIMTOHNILIOCYHNMSI ENEERN G0TYSS8¢ | OT
av'e T 06 NOISId T0CZY68¢ 6
v0'LT T €68-0L aod NOlSId 20E6168¢ 8
GEVE T 0¢/X0./06 71344Vv4 43ANITAD T0T6¥68¢ L
800 c €TX¥8/06 UMd/3 3dIND NOUSId L6E0TTE 9
100 ) 0T/.X08/0L VO IV3S H3dIM 96TOTTE S
LT°0 T 3713S7vd ODVdA1Od ¢TXS8/0.L 9 Iv3sS Aoy ¥8T10TTE 14
100 T JHOHS 06 €XC'¢v ONIH-O 8G¢0TTE €
c0'0 T JFHOHS 06 €XS'778 ONIY-O LT00TTE Z
S0 1 2¢X0./06 Sva Iv3S NOUSId GC00TTE T
EM“_ME od uoneoinads 91| 9p0D wWa}|| sod
0¢/X0./06 uoneonadg
€T0C'CO'ET aled 43ANITAD Ol
: UOISINSY T000S682 9p0D Wl

1SIT 1dVd 39VdS

VISaINZ

73



	Sisallysl
	KESLA 2109T spareparts 2014 04 04.pdf
	Sisallysl
	KESLA 2110T spareparts 2013 08 16.pdf
	KESLA 2110T spareparts 2013 08 16.pdf
	90026051 kääntölaite
	90026052 kääntölaite tukijalkavarustelulla
	90026187 nostopuomi
	90026266 siirtopuomi 2 jatk rev C
	90026176 vetotanko
	90026402 nostosylinteri var 2110
	28961001 nostosylinteri
	90026403 siirtosylinteri var 2110
	28962001 siirtosylinteri
	28960001 jatkeensylinteri
	28862001 levityssylinteri
	90025603 90025604
	90025603 rev A.pdf
	90025604 rev A

	90025605 90025606
	90025605.pdf
	90025606

	90025608 90025609
	90025608.pdf
	90025609

	90025610 90025611
	90025610.pdf
	90025611

	90026032 90026033
	90026032.pdf
	90026033

	90026034 90026035
	90026034.pdf
	90026035







